
www.sanmiguelcsd.org 

  
Page 1 of 5 

1150 Mission Street San Miguel, CA. 93451      Phone: (805)467-3388 Fax: (805)467-9212 
 

 

 
BOARD OF DIRECTORS 

Ashley Sangster, President   Anthony Kalvans, Vice-President 
Ward Roney, Director   Hector Palafox, Director   Raynette Gregory, Director 

 

REGULAR MEETING AGENDA 
6:00 P.M. Closed Session 7:00 P.M. Opened Session 

SMCSD Boardroom 04-22-2021 

IMPORTANT NOTICE REGARDING COVID-19 AND TELECONFERENCE MEETINGS:  

Based on the mandates by the Governor in Executive Order 33-20 and the County Public Health Officer to shelter 
in place and the guidance from the CDC, to minimize the spread of the Corona Virus, please note the following 

changes to the District’s ordinary meeting procedures: 
[...]
Factory Testing, Equipment Delivery, Installation, Start-Up & On-Site Testing ................................... 8 

Field Training Requirements ................................................................................................................. 8 

Demonstration Period ........................................................................................................................... 9 

CONTRACTOR’S GENERAL WARRANTY AND GUARANTEE .................................................................. 10 

INSTRUCTION (OPERATIONS AND MAINTENANCE) MANUALS .......................................................... 10 

PRE-SELECTION SUBMITTAL REQUIREMENTS ..................................................................................... 11 

DISTRICT SELECTION OF PREFERRED VENDOR.................................................................................... 13 

Requirements for PROPOSAL ...................................................................................................................... 14 

Anticipated Project Schedule .................................................................................................................. 14 

Project Specifications .............................................................................................................................. 14 

Inquires ................................................................................................................................................... 14 

Proposal Addenda ................................................................................................................................... 15 

Proposal Amendments (including amendments to Proposal amounts only) ......................................... 15 

Withdrawal of Proposal .......................................................................................................................... 15 

Substitutes as Approved Equals .............................................................................................................. 16 

Private Opening of Proposals .................................................................................................................. 16 

Proposal Submission ............................................................................................................................... 17 

Deadline .................................................................................................................................................. 17 

Delivery ................................................................................................................................................... 17 

Proposal Form ......................................................................................................................................... 18 

Schedule of Prices ................................................................................................................................... 18 

Qualifications of MBR System Vendor .................................................................................................... 19 

Irrevocable Proposals .............................................................................................................................. 19 

Cost of Proposal ...................................................................................................................................... 19 





1 | P a g e   

Instructions to PROPOSER 
 

 

The San Miguel Community Services District (DISTRICT) is soliciting proposals from qualified vendors to 

provide, install, test & adjust, start-up, and provide operator training of a pre-engineered package 

membrane bioreactor (MBR) municipal wastewater treatment system which will be a critical 

component of the upgrade and expansion of the DISTRICT’s Machado Wastewater Treatment Facility 

(WWTF) and new recycled water (“purple pipe”) distribution system. This upgrade will eventually 

provide the DISTRICT with the capacity to produce and convey a supply of high-quality effluent that will 

meet California Title 22 requirements for non-contact irrigation of vineyards and / or indirect recharge 

to the groundwater aquifer, with an initial average day dry weather flow capacity of 0.325 Million 

Gallons per Day (MGD) and the capacity for modular expansion of the MBR system to 0.50 MGD in the 

future. 

The project is located at 1765 Bonita Place on the northern edge of the community of San Miguel. A 

Project Location Map is included in Figure 1. 

It is anticipated this project may be financed in part through the California Clean Water State Revolving 

Fund Program (CWSRF), the USDA Rural Development Water & Waste Disposal Loan & Grant Program, 

and other sources of state and/or federal funding. All products and work provided must meet the 

requirements for state and federal funding. Applicable prevailing wage laws must be adhered to by the 

vendor and all sub-contractors and suppliers. 

Only properly executed proposals submitted on the forms furnished will be accepted. The DISTRICT 

reserves the right to reject any or all proposals, to waive any informality, to accept any proposal deemed 

to be responsive in the best interest of the DISTRICT and reserves the right to re-advertise for new 

proposals.   

All proposals must be received no later than June 1, 2021, at 2:00PM (PDT) at the DISTRICT offices 

which are located at 1150 Mission Street San Miguel, California 93451. By submitting a proposal for the 

requested services, each Offeror is certifying that it is a qualified business entity, and its proposal 

complies with regulations and requirements stated within the Request for Proposals. 

A Pre-Proposal Conference will be held on May 19, 2021, at 10:00AM (PDT) at the DISTRICT offices 

which are located at 1150 Mission Street San Miguel, California 93451. For any firm that intends to 

submit a proposal, attendance at the Pre-proposal conference is mandatory. A site walk will be led by 

DISTRICT personnel immediately after the Pre-Proposal Conference. 

EQUAL EMPLOYMENT OPPORTUNITY: All qualified Offeror’s will receive consideration of contract(s) 

without regard to race, color, religion, sex or national origin, ancestry, age, physical and mental 

handicap, serious medical conditions, disability, spousal affiliation, sexual orientation, or gender 

identity. 

Request for proposals will be available by contacting Kelly Dodds, Director of Utilities at 1150 Mission 

Street San Miguel, California 93451, by telephone at (805) 467-3388, or by email at 

kelly.dodds@sanmiguelcsd.org. RFP’s will also be available for via the DISTRICT website at 

www.sanmiguelcsd.org. 

PROPOSALS RECEIVED AFTER THE DATE AND TIME SPECIFIED ABOVE WILL NOT BE CONSIDERED AND 

WILL BE REJECTED BY THE DISTRICT.  



2 | P a g e   

Project Information 
 

The DISTRICT proposes to upgrade/expand its current WWTF to produce effluent that will meet or exceed 

permitting requirements per the Regional Board and Title 22 requirements as a non-edible contact irrigation 

source. When the new WWTF comes online, the SMCSD will be able to supply treated effluent to large vineyard 

operations in the immediate vicinity of the SMCSD, as well as potentially provide irrigation water supplies to 

parks, schools, HOA’s, and residential / commercial water users within the SMCSD boundary. This treated 

effluent supply (via a “purple pipe” distribution system) will directly offset the use of fresh groundwater, 

thereby decreasing the amount of groundwater being pumped from the Paso Robles Subbasin, not only by the 

SMCSD but also by adjacent vineyard operations. 

 

The MBR System will receive the influent wastewater from dedicated pumps at a new influent lift station (not 

a part of this proposal), provide treatment, and send the treated effluent to a new UV disinfection system, 

where it will be disinfected before being discharged to the new recycled water pump station (not a part of this 

proposal). Biosolids from the MBR System shall be dewatered and conveyed into a DISTRICT suppled roll-off 

dumpster for transport to the landfill. The new UV disinfection system will be provided and installed by the 

MBR System as part of this project. 

 

The MBR System will include mechanically-cleaned fine screens, anoxic tanks with mixers, aerobic tanks with 

fine- bubble diffusers, immersed wastewater membranes arranged in modular units, permeate system, air 

blower system, air compressor system, variable frequency drives, waste activated sludge pump(s), membrane 

cleaning equipment, all piping, pumps, and valves, electrical, instrumentation and wiring, local control panel, 

programmable logic controller (PLC) and human machine interface (HMI), stairs, platforms, and all other 

equipment needed to operate the package MBR treatment system reliably and according to design criteria. 

 

As part of the MBR System, the Proposer will provide a new pre-engineered system for the disinfection of 

treated effluent which shall be accomplished by enclosed, low pressure, Ultraviolet (UV) unit(s) installed on 

the permeate lines prior to the recycled water pump station.  A Pre-validated California T-22 unit shall be 

provided. This UV disinfection system shall be integrated and installed on the pre-engineered package MBR 

System. 

 

In addition, the Proposer shall provide a pre-engineered package biosolids dewatering system. The dewatering 

system shall include a dewatering press, feed pump and polymer system, aeration system and liquid storage 

tank.  This will all be monitored and controlled by the SCADA system, provided by the packaged plant supplier. 

Dewatered sludge will fall from the press by gravity into the customer supplied roll-off dumpster or equivalent 

container for disposal. This biosolids dewatering system shall be supplied, integrated and installed as part of 

the pre-engineered package MBR System vendor. 

 

The MBR System, including the UV disinfection and biosolids dewatering systems shall be equipped with a new 

control system and control panel integrating all equipment in the vendor supplied “package” treatment 

system. The control system shall be connected to and integrated into the DISTRICT’s SCADA system. 



3 | P a g e   

 

MBR System 
 

The package MBR Treatment System (MBR System) shall consist of, but not limited to, the following systems 

and all equipment, interconnecting piping, conduit, electrical and controls wiring, and instrumentation 

necessary to provide a package MBR Wastewater Treatment System as indicated herein. 

 

General:  

All equipment shall be comprised of materials that are suitable for use in a municipal wastewater treatment 

plant environment.  All component parts must be identifiable with original manufacturer tags and/or 

nameplates intact upon MBR System startup.  

Influent and effluent pipelines, along with electrical power and control conduits to the MBR System will be 

installed by others. All incoming piping and conduits for the MBR treatment system from the influent tie in 

location to the effluent tie in locations shall be included as part of the “package”. The MBR System vendor shall 

coordinate with the DISTRICT Engineer to ensure that all influent, effluent, power supply, controls and other 

points of connections are properly installed and connected.  

Layout of equipment shall be such that equipment which must be maintained or lifted for maintenance is 

accessible by a utility truck, except for the inlet screen and membranes.  

All tanks shall be provided with stainless steel and aluminum catwalks and stairs, of 3’ minimum width, on at 

least one side. 

Delivery of “package” system shall be such that all equipment and tankage shall arrive on-site either skid-

mounted and/or pre-assembled such that the required field installation work shall be limited to piping, 

electrical, and controls connections between skids, and shall not include the setting of equipment, valves, or 

other components.  Isolation valves for pumps and blowers shall be pre-plumbed to reduce field installation 

time.  The proposer shall demonstrate compliance with this requirement as part of the proposal by supplying 

general arrangement and section views of their proposed packaged plant.   

 

Screens: MBR System shall be equipped with two fully redundant 2 mm fine screens to remove solids from the 

flow stream that could damage the membranes. The screens shall be mechanically cleaned and installed prior 

to entering the MBR process. Materials removed from the system by the screens are collected for removal and 

disposal in a solid waste container to be provided by the DISTRICT. The screens shall have a robust washing 

system for removal of organics from the screenings material. Additionally, a continuous bagging system is 

required to contain the screenings and reduce potential odors. 

Membranes: Consisting of membranes/cartridges and modules/cassettes, and all related piping, valving, and 

lifting equipment and assemblies. Membranes shall be hollow fibers in separate strands or groups of strands 

with an outside-in flow configuration, designed for immersion in the mixed liquor. 

 

Permeate System: Including permeate pumps, back pulse pumps (if required), associated piping/valving, 

turbidimeters (one per membrane train) and all ancillary equipment. The MBR EQUIPMENT SUPPLIER shall 

provide a total of one (1) duty permeate pump for every membrane cassette.  



4 | P a g e   

 

Aeration and Air Scour System: Air diffusers, blowers, associated piping/valving and all ancillary equipment 

and controls. The MBR EQUIPMENT SUPPLIER shall be responsible for all air piping located inside the package 

MBR system. Two (2) redundant fully connected standby blowers shall be provided for the air scour system. The 

blowers shall be controlled through SCADA from the MBR Operational Screen and equipped with an isolation 

valve, pressure relief valve, pressure gauge, check valve and associated appurtenances. 

 

Clean-In-Place (CIP) System: Membranes shall be equipped with in-basin CIP systems including chemical dosing 

tanks, piping/valving, feed pumps and all ancillary equipment. DISTRICT will provide chemical storage tanks for 

each required chemical.  

Process Control System: Including motor control center (MCC), process control panels, motor starters, control 

station local control panels for equipment within scope of supply, software programming, and all process 

monitoring equipment such as turbidity meters, differential pressure transducers, pressure transmitters, flow 

meters, temperatures probes, dissolved oxygen (DO) probes, automatic valves, and level measuring devices, as 

necessary. The equipment provided as vendor supplied “package” treatment system will be operated with an 

all-inclusive process controls package, with touchscreen Human Machine Interface (HMI) for monitoring, 

control of, and make adjustments to, the entire treatment process.  Remote access to the HMI shall be provided 

via the internet using a secure, password-protected platform. Programming software must be left open to the 

customer for future modification if necessary.  If programming software is password protected, the master 

password must be shared with the Owner and clearly documented in a separate manual for future use by the 

DISTRICT. 

Waste Activated Sludge Pump: The MBR System shall be equipped with a solids-handling pump capable of 

transporting waste activated sludge from the system to the biosolids dewatering system. 

Stainless Steel Tanks and Equipment Skids: Type 304 Stainless Steel tanks and equipment skids to house the 

equipment, instrumentation, and control panels, and to provide the wastewater treatment (anoxic basin, 

aeration basin, MBR basin, etc.). 

UV Effluent Disinfection System 

The package MBR Treatment System (MBR System) shall include a low-pressure integrated Ultraviolet (UV) 